SEGATRICE A NASTRO PER METALLI FERROSI
BAND SAW FOR FERROUS METALS

BANDSAEGEMASCHINE FUR EISENMETALLE
SCIE A RUBAN POUR METAUX FERREUX
SIERRA DE CINTA PARA METALES FERROSOS

MANUALE DI ISTRUZIONI PER L'USO - INSTRUCTION MANUAL FOR OPERATION
BETRIEBSANLEITUNG - MANUEL D'INSTRUCTIONS POUR L'EMPLOI
MANUAL DE INSTRUCCIONES DE USO

COSTRUTTORE:

MANUFACTURER:

ERBAUER:

CONSTRUCTEUR:

CONSTRUCTOR:

MODELLO:
MODEL:
MODELL.:
MODELE:
MODELO:

MATRICOLA:

SERIAL NUMBER:

KENNNUMMER:
" MATRICULE:
MATRICULA:

MACC S.p.A. SCHIO (V1) -ITALY

SPECIAL 280 CSO

ANNO DI COSTRUZIONE:

YEAR OF CONSTRUCTION: 2010

BAUJAHR:

ANNEE DE CONSTRUCTION:
ANO DE COSTRUCCION:




DICHIARAZIONE DI CONFORMITA’
CERTIFICATE OF CONFORMITY
KONFORMITATSBESCHEINIGUNG
DECLARATION DE CONFORMITE
DECLARACION DE CONFORMIDAD

MACC Costruzioni Meccaniche S.p.A. - Via Lago di Albano, 10 - Schio (V1) Italy -
Tel. 0445/575005 Fax.0445/575006 Web site: www.macc.it E-mail: info@macc.it

Dichiara, sotto la propria responsabilita’, che la macchina nuova descritta in
appresso:

Declares , by its own undertaking, that the new machine described below:
Erklart auf eigene Verantwortung, daf die nachstehend beschriebene neue
Maschine :

Déclare sous sa propre responsabilité, que la machine neuve décrite de suite:
Declara, bajo la propia responsabilidad, que la nueva maquina descriptaa
continuacion:

SEGATRICE A NASTRO PER METALLI
BAND SAW MACHINE FOR METALS
BANDSAEGEMASCHINE FUR EISENMETALLE

SCIE A RUBAN POUR METAUX .
SIERRA DE CINTA PARA METALES

TIPO - TYPE - TYP - TYPE - TIPO
SPECIAL 280 CSO

MATRICOLA - SERIAL NUMBER - KENNNUMMER - MATRICULE - MATRICULA

_E’ CONFORME ALLA DIRETTIVA MACCHINE 2006/42/CEE (EX 98/37/CEE, EX 89/392/CEE), ALLA DIRETTIVA
COMPATIBILITA’ ELETTROMAGNETICA 89/336/CEE ED ALLA DIRETTIVA BASSA TENSIONE 73/23/CEE
(MODIFICATE DALLA 93/68/CEE).

-IS IN COMPLIANCE WITH THE 2006/42/EEC MACHINERY DIRECTIVE (EX 98/37/EEC, EX 89/392/EEC) , 89/336
EEC DIRECTIVE ON ELECTROMAGNETIC COMPATIBILITY, 73/23/EEC LOW VOLTAGE DIRECTIVE (AMENDED
BY 93/68/EEC ).

_DEN NORMEN BEZUGLICH DER MASCHINEN-RICHTLINIE 2006/42/EWG (VOR 98/37/EWG, VOR 89/392/EWG),
89/336/EWG RICHTLINIE ZUR ELEKTROMAGNETISCHEN KOMPATIBILITAT, 73/23/EWG RICHTLINIE FUR
NIEDERSPANNUNG (ABGEANDERT DURCH 93/68/EWG) ENTSPRICHT.

_EST CONFORME A LA DIRECTIVE MASCHINES 2006/42/CEE (ETAIT 98/37/CEE, ETAIT 89/392/CEE), §9/336/CEE
DIRECTIVE SUR LA COMPATIBILITE ELECTROMAGNETIQUE, 73/23/CEE DIRECTIVE BASSE TENSION
(MODIFIEES PAR 93/68/CEE).

HA SIDO FABRICADA CONFORME A LA DIRECTIVA MAQUINAS 2006/42/CEE (ANTES 98/37/CEE, ANTES

89/392/CEE), 89/336/CEE DIRECTIVA COMPATIBILIDAD ELECTROMAGNETICA, 73/23/CEE DIRECTIVA BAJA
TENSION (MODIFICADAS POR 93/68/CEE) .

Nome del Rappresentante Legale - Name of the Legal Representative — Name des Gesetzlichen
Vertreters - Nom du Représentant Légal — Apellido del Representante Legal:

Zanella Gianfranco

Firma - Signature - Unterschrift - Signature - Firma

//?A? Schio,
=

£




E' SEVERAMENTE VIETATO UTILIZZARE LA MACCHINA SENZA
LIQUIDO DI TAGLIO.

IT IS STRICTLY FORBIDDEN TO USE THE MACHINE WITHOUT
CUTTING FLUID.

ES IST STRENG VERBOTEN, DIE MASCHINE OHNE
SCHNEIDFLUSSIGKEIT IN BETRIEB ZU NEHMEN.

IL EST SEVEREMENT INTERDIT D'UTILISER LA MACHINE SANS
LIQUIDE DE COUPE.

SE PROHIBE TERMINANTEMENTE UTILIZAR LA MAQUINA SIN
LiQUIDO DE CORTE.

E SEVERAMENTE PROIBIDO UTILIZAR A MAQUINA SEM LIQUIDO
DE CORTE.




“AQiodu 01 3100pdoAD nouQ

orilopiox o1 it Seo norlig noa Spalngidogos dawadlun M1 ar 2:0UAMAI0NIL2 IrOYDNDIDL
*501A010d1 N1 NO1ND LDMYHONDAD AlL 31 DLaXD S31dododliyi 530310001030 B | *Amdou
amnond bolirloaoxoya aliio 13obigliag D AMMYN AML LOMYNNNDAD H DIZAA AliL 1D AoYYDEId3u
010 AmzomLLTUI AmX1LLAdD amaDg Uhtiyodu Alilo :1pgliod ‘promo axuaXpisu Aojodu o1 119
3113gmogag A 01 3w Lomyunioap dodu poxyne noxtaodixayl 1ox goxmAoyodaxayl bliAoyyno
0131110 OYLIYYDLOX DAZ 30 1390QDADU DA 13U7dU YYD D1DHddoLD PO DX I fJorl j33XD13N
DA 13U3d1L AR A0)0dU 01 110 13A10rUO NOL DIODN3INOND LD U AQIOCL 01D MADUS OLAD oyogrno o)

(SbAoyynoidau pipdliiono prodmX3y ad SadoX Saxpumdng vn:c 10N bomazg,
Usminumdng Aliio 1znXo)norioiyuolg noxinodinayy ¥ noxidiNayH pooyoy) Lgidaxouy

|

-oppaad 0 numbpe 3puo v{o] ¥ N wa eis vp

SONPISAI 2P E[ODAL IP SOSALRS SO ‘FPIsad 3puo ordprun 0 333100 Joae) 10d "aynpoad aysap uaveiomar
¥ A5QOs FPR|TI3P STEWT ORSPUIOfUY JATq0 IR SIRIEU SOSINDAS SOp ogdearasuod e ered prinqmmuco
sieuEjew sop walepas v -sojnpoid sajsap ojuaweasnuew new ofad Jaliooo weapod wiog

enno ap sab ‘appes v ered owmo Jjumque o vied seayedau supugnbosuos stepusod ausaasd pay
‘opeitsodap NUATPIAIOD Ssﬁ %153 anb as-opuemBassy “SCORUPNOIR 3 SONIOPS sojunmedmba
2P FONPpPEaI B OPTUNSIP PYIOdA 2p 0iod Wmi 0pesood 105 Uis 3A3(] ‘O PEDUMDIPUT OURQIN ONpJsa
Ow0) OpEIRR 336 3Aap Oru A13 anb edrpur ‘waBe[equna ens #u no ojnposd o OPEIC[OD ‘oIS AT

(sonpjsal ep BAROSIDR BYIODAS BR SMLGISS WO snadanyg sesjed we o vjedamg ogun
wU RARO{IdY) 11N BRIA BNE BP [UUL OU SOJIUQRDIT B $0I1399]T Sojudwedinbg op ojudielelg

]

“epnpord 21y Bp J0AY “{11tg WP LIs(fR

e nuds2niquad pd ‘usununuoy ed sy 1a1ynpard je Sruqued wo 1aBuusiido aBip A Faamosear
SURINIEU A12ADG 1B PAW 12 Jajeew Je Sruquany s1a apuassedn pd sagyesiioq 3opgapoad siay

“yrsda uwy 39p ‘Wwpaypuns 1ay13 el je 1afunniagd aagedau a3y ap arpuppaog 3 paw up sadefy
2yanoy wpmposd sgjexsiioq np yN 18nuquel 2anguet 1haspn aspuoyaie Bo axsinage 19p ¢
“pesBunurespul 3a pd jap 31aAaq7e 1opas | [fS N “piefesdutupjoysny JSPPULLLE WOs S3)e351104q P
a1 pnpord apuape@ed 1ap je Jap sophiag uaderiequia pd Jaqp apynpord pd sepuy joquids ohap s1AH
{1owsasdseBujjwespu) suBe pew

opunt misjeedasna aspue Bo n3 | Jepjead) 1A1spn ysjucipiala Bo yeNe ju esjageysyuog

|

‘esopstuoluTuUny eisasijjexjed ees psosTupnRLIap] uaalion) ugw efojp eidwaye), eforeauouuon)
FLISPES SAIRIIITY ULf[PELIgiElY RISA|aniseNaie] missspenunmersepda usanon ugwy) ede
erunayre oA 7ol JasmynyreARIey jeAngsipyoy uaaidaars ol uooisupdund yestopynia uas uegureiss
UPFIAINP PI[ASNURISTULIZA WASTORPHIARY URSTE{NUIETS? LAA}jON) BEWE] gﬂ&mhwax ueevanajony
23505 122130 UIPIHTE EXYNUOIPPRS Bf-oopyes uveaidos eaepainaong ueefis uds uo ajony, “Fusanglsnoel
QISR ¥PS 1D LHAN0NG @ BHA ‘RoR10s0 ‘udasinmpjed uas 18) UaSIaNONE, ARpjEaw uo vyl ‘oquikg

(1ewesejieisAeioy uepew urdooiny
uapinw e uojun uedocung) sAijARY UISHIRIMPYUCINGIA B -PXYES UMasIod MIsIAR

o

‘SMLBYEm OHELedQoudL OUKQ O HHERIEN B HifW GOTOXLO XRaoLIag edogo AgwALY

“unneraRduA QICNITOdAS 1INRIA0 81AHIDEM 8 9031118000 BUUOYER OU0LE aXLogudedal o wnhardocHn
noHgOdTou eewog tuHerALOY KUTS ‘modAoed ernirodidu 91uHEEX0S 10OWOU BOLBHEELEN XKHHEY
exiogedadal) vusien asoie mheeuurah ou gads o MU FL8HUOUNE OMEOXQOoH
PHBLIT8UO0U XIRHOOTOU YHHeiTIBdE 10TTedu BU ANOLCOU ‘YetoI eqaodots 1 AiTedd oiAtmomnAIHO

BH OMHBWUE ANOHBHLRIOH OHIUBUNIHALOU X nLosaudy 18KON BAUBITER QIOHHBY BuhesuuiA
FEHAUVERCUSH "¥HHEROTAJOQO 0JOHHIXILREUE H OJoMdehud 1Maue witogededats 1¥HAU YRHWBNdY
MWNOAB 101861000 6 9LEYD 18ATBUD 01T "MNRTOXLI0 HNIRBOLIG MWUhodU O B10eWS gleaoduemattA
YEWBH 06 10900104 BOHHEAT Oih LEEHEHECQO SXAOMBUA 016 MM 0a10Kod 104 BH MBHe wanHel]

{aottox1.0 edogd ouoHaueced
19NBLOND 10iAuLonet otf) 'xeHedid xuioveuodas xmiAdY u vcolosadey xuHedia
2 ¥3LeuHerHAL BRRINSdKY) HUHEBROWADOGO OJOHHOULINOUE H OIONIORHALAOLIE BHNREHIIMAL

(]

‘ewaIdo NBUOINBI 'ZO SUIUPIBIS IARGOP GO oupessodeu NUSINKLISID [P oueIdzeIq SIEPPO ONUE|
owesdo oxsuanefs uj ougupiele oupedpo "idny yeiep21 813 Jefy ‘ol A J8 Aoxpedpo ypsiupodsod
wiueleppo 1qznis ‘iABsdn juisew jufexyo) bd B1KOP OY\e| BXBPZz] BBB} nfuBlploas 0 BfixauojL
egfaugospod “AoljA ypuasseu niueasiurilo 3 ojBolodud oq eepsiewWw sjuBp)OeY “BYPPZ| BOS)
IAUBASHO QO BluBUAR BBSUZENSNBU NIBLULG A Ofsud 1 YUeIE Op 'ipnj| 8fABIPZ U efjoN0 eu eaipesod
suneBeu pardaid jebewod Bisoq exjepz) Bs) ofeppo ouakid § “ewaido BXSUQISIS Ul BUILNNOR
efuelo8) B2 OJSBLI GUAGZ QUZAISN BU Jeppo BS ajeiop ‘pjpedpo juyysfuipodsof unbrup z 1o oyeue
JIBUABS B1BWS BU WoYleP2| Z Bp "wowiod ‘joquirs B Bleysl FEEGLUS |AoBs(u BU |8 HfEPZ| BU 8 6

{noxpedpo yriegof Blurgz wWoweisEs s Yaaepsp
UP{SAOIA® YIIBISO U (fiun PISUOIAB A CUABIIOA) SWIRILO SHRUOTNSIG Ul UL MG NS BleppO

pt |

' ‘udel esews) ellezebew

nunBipe ufes nuU NG BABA BRIVISIAIBS Bluejdo) JepiRe (8548 ‘948130 2104 LRUNING BPZIKIYDS L3N}
‘widt 1B BfZe) BUBP (101 BAGWINSOUQP LIBD LUNUILT NG JHYEORIO [HWIRJBA BZIILIBLLNIOY LEp{euAey [eDop
‘NWNSHUOP Hab upBISWIAZIBYY “ZNUNSINIO SNWIO ISULPIEA BUISSLLBIUG ULBILUNIND ¥398{IQBUNING 8ppia
ZNSWNO spulezn 10D RS Uesul 8]l 248 BA SBONGEND BARLIO BPUNINUOS 6D SfEyePNU SYuUBK
euni) nq “Yeredefes usewine eppyes NiBop LHUTLN NE HPIBWENS Wyse] Busepou sweido} uNDAN
UB|0 INBABW LIS UINSHUEP He0 ULBIUBWIOND YLIOIRIR A {HUPIBIS ‘GulleA unung Jua1sQ0 JIBEHaIa0
1S9WaULIQD Blewenu YBIBIO [B)1R AB 4G UHUTLY NG '[OqUIes Nnq UBUNNY 0pupRz] fejequie BAaA unn

. {1uenBAn epuisionm edniay sefip diyes eupeiwess

BWwg[dol AW oA epuIB1iIE BOANUIAY) ISRUNY ULMBIUBWIDRET HIUORAOIT % IfAXNI1T PISY

ot |

‘dosez

HOUQUSA Bis Py ‘Nyfepsid oqer NPEGRO OUYACLLIOD Joqz aid NGZTYS NUISEIL *prIN AUDeqo oqofe
Auiseiw gga wisard o3fnP{EILOY NYQOIAA OJ0LHOY J10PPADAL O JIOPULIOHY YoLuqoipod YogIRp BIUBHS)Z dig
*aloupz YUPOIID JBABACLON BUBLLIO ADRHOIEL BIDPAISLS “WIONGOUAA OMULL) § [UBPBDIBY WOUARKISAU
ud jzosy eprdud wougedo A AQ 9101 ‘sneIpz BYSPry B ejpansaid sLjoag eu nakida nweuaneteu
nweujguousiod Jjugaqez 8)azQuod ‘sjueupoygeLz SuARIdS BYjisRZ 67 ‘wA) JuepeurEzalpee
THOGPIADR) BU BISBILL OUPLISAZ OUPUIPB.ILYAA O HRNIOP oY JuUQRLOd 8] oo} oisen “wopedpo
WAACWIOP § ONB QURPBPIEU JAG STQLUISU LONCTOIAA § 6 'BUSIBUZ QRGO OGO NHQOIAA BU [OQUIAS DUS)

{woseqgz wAuvacsedos WALSPIARZ OS YOBLH{eI yoAsdomne
yofusiso  jun fexadoing A peld) jJuspauez yolHoICNNI|S B YOAIOIRNS? Yoligls BogpIANT]

|

“yidno3ez seqofa eis] IV A ‘nufsposd oqeu

DpRdpo 19qs B 1vepiaYy wingedzeqez nuuy Juysiy ‘Agids Juims Auphio pysius *wisodd 'syinpeiuoy
mqoika 01040} 19BPIADBI O IPRLLIOJUI YOIFIBP IUBSIZ 0id “Rloipz Jupoiyd 18A0YoRZ B1azpwod ‘UeqoIAa
of Zuolu 2 ‘DigHaIRW WitgAopiATaY "REPIAYE oyBl d WoNAOIAA § WupepPRU WALARIDSeU 0URZ0IYO
Yq ez0w Sedosu gD ‘)Pl JARIPZ ¥ [PeASId JUIOAIZ BU WHPRAOP WHUARGSU BIURIAEZ eDNNSUI
O] UBUBZINO( RZYHEZ B DYOOISA LOADRIONHBIS 10epADas % DUBURYM ‘BI8)UI-0ueLLIaqgs Op LeZopo
4 19wt Ag 04O} OISIN “ASOUSBLIOP Z WBPBdPO WALZIQ § MfB] CURPEPIEU 14q QWAL AQ ISOLNCAR
ous| jueguon od WaNGOK4A § 82 ‘efnwozodn uBMeq OLB| 0GEU MIGAIAA BU AUQISUN JOQUIAS OS]

{nsgqe wgisis Lusjeppo yooiinneidn Yoo17Is YOARBAOIAD YOIFED
€ jun gxsdolag A gineld) wjuez)iez wWAYSUCIDIBS B WAOPPiSie wAugenodeu $ jugpeeN

b

“gjjorpseABal Jo5pULB] B fOyR *Zeyierzn 2 20uyR ABea zougieyebiozs

QHpABxepe|ny 1Koy B ‘Zouyesengisii 70 UDABUB| @ LOfNMIC) HOOIBULIOILY IGAPAC) LBGIHIRD
BsgysouzseyRuln Youue) v "usqgspzipbews sosguojoue pezeguue) B |Bes sspysouzenyRIn Hobelus
Zv WWipow seAloy S9IBZ6X JPPR|INU B OAR) LUeU BY 'SWBLUZeIeAMIeq Alow 19s8pOsopy BYsZS90e
pequie 7v 59 10ZoALIgy € uzgebew )Bes BAgseiezey $oAiey yeupypuus) yeh pssebe|sem) v ‘e

Bipe UaAiBUQIINAB Jigrely BI9SAINAD Sepa|nYy renuoEIe $9 SOWoIe 78 ABay Snley -luepppEny
BpusIzEY ofpzey ou Impuue) B Aboy 'zel 128 ugspobowoso B ABea UBXPINZSYY B LUINKQWIZS 8 73

{(ueqiesezspuas
EADABRPPBIINY AJDI9ZS NobpzeIo [edoine qeiAle s§ ofun [vdomng ze gleypUTSEH)
BEQHIOARH OfBA JWPDIGREIINY NORYNZTE P SNNJUCHH 01 $9 SOLION SIS LA 988eBI|So04

/
i

o |

frueabeyy




| 34

Disposal ot Old Electrical & Electronlc Equipment (Applicable in the European Union and
other European countries with separate collaction systems)

This symbol on the product or on its packaging indicates that this product shall not be treated as
houschold waste. Instead it shall be handed over to the applicable callection point for the recycling of
electrical and elecironic equipment. By ensuring this product is disposed of correctly, you will help
prevent potential negative consequences for the environment and human health, which could otherwise
be caused by inappropriate waste handling of this praduct. The recycling of materials will help to
conserve natural resources. For more detailed infermation about recycling of this product, please contact
yuour iocal city office, your household waste disposal service or the mw:i where you purchased the
product.

| 4

Traitement des appareils électriques et dicctronlquas en fin de vie (Applicable dans les pays
de I'Union Européenne et aux autres pays européens disposant de systémes de collecte
séloctive)

Ce symbole, apposé sur ie prodult ou sur son emballage, mdigue que ce produit re doit pas étre tralts
avec les déchets ménagers. Il doit &tre rentis A un point de collecte approprié pour le recyclage des
équipements &aﬁ:M:mm et électroniques. En s'assurant que ce produit est bien mis au rebus de manidre
appropride, vous aiderez A prévenir les conséquences négatives patentielles pour I'environnement et la
santé humaine. Le recyclage des matériaix aidera a conserver los ressources naturelles. Pour toute
information supplémentaire au sujet du recyclage de ce produit, vous pouvez contacler votre
municipalité, votre déchettenie ou le magasin ol vous aver aciveté le produit.

| 4

Entsorgung von gebrauchten alektrischen und elektronischen Geréten (Anzuwenden In den
L&ndem der Europischen Unlon und anderen europdischen Lindern mit einem separaten
Sammelsystem fiir diese Gerite)

Das Symbol auf dem Produkt oder seiner Verpackung weist darauf hin, dass dleses Produkt nicht ais
normaler Haushaltsabfoll zu behandeln ist, sondern an einer Annahmestelle file das Recycling von
clektrisclin und elektronischen Geriiten abgegeben werden muss. Durch Thren Beitrag zum korrekten
Entsorgen dieses Produkts sehiitzen Sie die Umwelt und die Gesundheit Threr Mitmenschen. Umwwelt
und Gesundheit werden durch falsches Entsorgen gefahrdet. Materialrecycling hilft den Verbrauch von
Rohstoffen zu verningern. Weitere Informationen ilber das Recycling dieses Produrkts erhaiten Sie von
Ihrer Gemeinde, den kommunaien Entsorgungsbetrichen oder dem Geschiift, in dem Sie das Produkt
gekault haben.

| =4

Tratamiento de los equipos eléctricos y electrénicos al final de su vida «til (Aplicable en Ia
Unién Europea y en palses suropeos con sistemas de recogida selectiva de reslduos)

Este sfmboio en su equipo o su embalaje indica que el presente producto no puede ser tratado como
residuos domésticos normales, sino que deben entregarse en el correspondiente punto de recogida de
equipos eléctricos y electrénicos. Asegurdndose de que este producto es desechado correctamente, Ud.
estd ayudando n prevenir las consecuencias negativas para el medio ambiente rw la salud humana que
podrian denvarnse de la incorrecta manipulacion de este producto. El reciclaje de materiaies syadn a
conservar las reservas naturales, Para recibir informacion detallada sobre el reciclaje de este producto,
por favor, contacte con su ayuntamiento, su punto ide recogida mas cercano o e} distribuidor donde
adquiris el producto.

Nederlands

Verwljdering van Ouda Elektriache en Elektronische Apparaten (Toepasbaar in de Europese
Unie en andere Europese landen met gescheiden ophaaisystemen)

Het symbool op het product of op de verpakking wijst erop dat dit product niet ais huishoudafval mag
worden behandeld. Het moet echler naar een plaats worden gebracht waar elektrische en elektronische
apparatuur wordt gerecycled. Als u ervoor zorgl dat dit product op de correcte manier wordt
verwijderd, voorkomt u mogelijk voor mens en milieu negatieve gevolgen die zich zouden kunnen
voordoen in geval van verkeerde afvalbehandeling. De recyclage van materialen draagt bij tot het
vrijwaren van natunrlifke bronnen. Yoor meer detalls in verband met het recyclen van dit product,
neemt u het best contact op met de gemeentelijke instanties, het bedrijf of de dienst belast met de
verwijdering van huishoudafval of de winkei waar u het product hebt gekocht.

Omhéndertagande av gamia elektrisks och elektroniska produkter (Anvindber i den
Europeliska Unionen och andra Europeiska linder med separata Insamlingssystem)

Symbulen pa produkten eller emballaget anger att produkten inte far hanteras som hushallsavfall. Den
skall i stallet imnas in p& :ﬂ%m&.:::muv_mﬁ for Atervinning av el- och elektronikkomponenter Genom
att sikerstilla att produkten hanteras pd ratt satt bidrar du Hll att forebygga eventuellt negativa miljo-
och hillsocffekter som kan uppstd om produkten kasseras som vanligt avall. Atervinning av matenal
hjdlper till alt bibeha la naturens resurser. For ylterligare upplysningar om 3tervinmng bor du kontakta
lckala myndigheter eller sophaminingstjinst eller affaren dir du kopte varan.

Trattamento del dispositivo elettrico od efettronico a fins vita (Applicabile in tutti | paesl
deli'Uniane Europea e in quelll con sistema di raccolta differenziata)

Questa simbolo sul prodotio o sulla confezione indica che il prodotto non deve essere considerato come
un normale fifiuto domestico, ma deve invece essere consegnato ad un punto di raccolta appropetato per
il ricicla di apparecchi elettrici ed elettronici. Assicurandovi che questo prodotto sia smaitito
correttamente, voi contribuirete a prevenire potenziali conseguenze negative per I'amblente e per ia
salute che potrebbero altrimenti essere causate dal suo smaltimento inadeguato. Il riaclaggio dei
materiali aiuta a conservare le risorse naturali. Per informaiioni pill detiagliate circa il riciclaggio di
quuesty prodotio, potete contattare I uffiao comunale, if servizio locale di smaltimento rifiuts oppure 1l
negozio dove I'avele acquistato.

Jezyk polski

Pozbycie sig Zuzytego Sprzgtu (Stosowane w krajach Unii Europejskiej | w pozostatych
krajach europejskich majgcych wiasne systerny zblérki)

Taki symbof na produkcle lub jego opakowaniu oznacza, 2e produkt nie moze by¢ traktowany jako
odpad komunalny, lecz powinno sig go dostarczyé do odpowiedniega punktu zblérki sprzetu
elektrycznego i elektronicznego, w celu recyklingu. Poprzez upewnie si¢, te dyspozycja dotyczaca
produktu jest poprawna, zapoblega sig potencialnym negatywnym wptywom na $rodowisko oraz
zdrowie judz, jakie moglyby wystapit w przypadku nievdasciwego postepowania. Recykling matenaiow
pomoze w ochranie naturalnych Zrodet. W celu uzyskania bardziej szczegSlowych informacii ra temat
recyklingu tego produktu, nalety skontaktowad sig z naszym lokalmym biurem, ze stuzbami
oczyszczania miasta lub ze sklepem, w ktdrym zakupiony zostat ten produkt.

Avhending ay gamia elekiriske og eleklroniske apparater (gjelder i EU og andre suropeiske
tand med separat Innsamlingssystern)

Dette symbolet p& produktet eller innpakningen indikerer at dette produktet ikke ma hindteres som
husholdningsaviall. 1 stedet skal det leveres inn til spesielt innsamlingspunki for gienvinning av dot
clektriske og elektroniske utstyret. Vied 8 sorge for at dette produktet avhendes pd korrekt mdte, vil du
hielpe til med 3 forhindre potensielle negative pAvirkninger pa& miljeet og helse, som ellers kan vare
resultatet av feilaktig avfallshindtering av dette produktet. Gjenvinning av disse materialene vil hjelpe
til med A ta vare pd vire naturressurser. For mer informasjon om gjenvinning av dette produktet. kan du
kontakte jokale myndigheter.




1. INTRODUCTION

This operation instruction manual conforms to the requirements of the 2006/42/EEC Machine Directives and subsequent
amendments.

In the light of this, special attention has been given to safety aspects and accident prevention in the work-place for each
stage in the machine's "life". Information which could be of particular assistance to the operator has been highlighted.
The "Operating instructions” are an integral part of the machine and should be consulted before, during and
after the start up of the machine and whenever else required. The content of these instructions should always
be carefully observed.

The observance of the above is the only way to achieve the two fundamental aims of this manual:

e Optimization of machine performance

e Prevent damage to the machine and injury to the operator
The index of the chapters and the index of the drawings, diagrams and tables is contained in chapter 3 and can be used
to help the location of specific information.

CAUTION : BEFORE INSTALLING THE MACHINE, READ
THE OPERATING INSTRUCTIONS CAREFULLY

2. INFORMATION ABOUT MAINTENANCE ASSISTANCE
2.1 GUARANTEE
e MACC S.p.A. products are guaranteed against material and manufacturing defects for a period of 12 months from the
date of delivery or, if the machine is installed by MACC employees, from the date of machine start up.
The buyer is only entitled to the replacement of parts which are acknowledged as faulty: carriage and packing are at
the buyer's expense.in the event of the above, the following information should be supplied:
Date and number of purchasing document
Machine model
Serial number
Code of any relevant drawings
Requests for compensation for the inactivity of the machine will not be accepted.
The guarantee does not cover uses which are not in line with these operating instructions which are an integral part
of the machine. Nor is maintenance covered if the instructions supplied are not observed.
The guarantee will not cover machines which have undergone unauthorized modifications.
« Modification or tampering with the safety devices is strictly forbidden.

® e L WN =

3. INDEX
3.1 INDEX OF CHAPTERS

Chap. 1 Introduction

Chap. 2 Information about maintenance assistance

Chap. 3 Index of chapters, drawings, diagrams and tables

Chap. 4 Description of the machine
Safety standards complied with during the design and construction of the machine
Description of the machine and its components
Intended and unsuitable uses of the machine

Chap. 5 Main technical data

Chap. 6 Handling and transportation

Chap. 7 Installation

Chap. 8 Start up and operation

Devices and their location
Tools supplied
Operation
Special safety checks
General safety rules
Measures to prevent residual risks
Safety, Guidance, Notice Labels on the Machine
Chap. 9 Maintenance and repairs
General safety measures
Routine checks and maintenance
Description of routine maintenance
Chap. 10 Information regarding environmental noise
Chap. M Laying off — Demolition
Chap. 12 List of spare parts

10




3.2 INDEX OF DRAWINGS, DIAGRAMS AND TABLES

ENCL. TYPE DESCRIPTION ENCL No. CHAP,
Table Cutting capacity - Selection of blade - Cutting speeds 1 8.3
Drawings Handling and transportation - Installation plan 2 6/7AI7B/8.1/9.3
Drawings Blade guides - Blade guide bearings - Vice block 3 7C/8.3/9.3
Drawings Vice block — Tensioning 4 8.3/9.3
Drawings Rotation block - Motor - Machine exploded view 5 7C
Drawings-Diagram | Plate with electrical components - Wiring diagram 6
Diagram Hydraulic diagram 7

4. DESCRIPTION OF THE MACHINE
4.1 SAFETY STANDARDS COMPLIED WITH DURING THE DESIGN AND CONSTRUCTION OF THE MACHINE
The machine produced by us is in compliance with:
o 2006/42/EEC Machinery Directive (ex 98/37/EEC, as amended by the 89/392EEC, 91/368/EEC, 93/44/EEC
and 93/68/EEC Directives ).
The following Standards apply:
- ENISO12100-1 2005 = Safety of machinery - Basic concepts and general principles for design.
Basic terminology and methods.
- ENISO12100-2 2005 Safety of machinery. Basic concepts and general principles for design.
Specifications and technical principles.

- EN418 1994  Safety of machinery. Emergency stop devices, functional aspects - design principles.

- ENO983 1996  Safety requirements related to systems and components for hydraulis and pneumatic
transmissions.

- EN1037 1995  Safety of machinery. Isolation and energy dissipation. Prevention of unexpected start-up.

- EN 1088 1995 Safety of machinery - Interlocking devices with and without guard - locking. General
principles and provisions for design.

- EN 60204-1 1998  Safety of machinery. Electrical equipment of machines. Part 1 : General requirements Sa

- EN294 1992  Safety of machinery. Safety distances to prevent danger zones being reached by the
upper limbs.

«89/336/EEC Directive on electromagnetic compatibility, as amended by the 92/31/EEC, 96/68/EEC, 93/97/EEC
and 93/68/EEC
The following Standards apply:
- EN55014-1 2000 Electromagnetic compatibility - Requirements for household appliances, electric tools

and similar apparatus.

— ENB61000-3-2 2000 Electromagnetic compatibility (EMC) - Part 3-2: Limits - Limits for harmonic current
emissions.

— EN61000-3-11 2000 Electromagnetic compatibility (EMC) -- Part 3-11: Limits - Limitation of voltage changes,
voltage fluctuations and flicker in public low-voltage supply systems. .

- EN 55022 1998 information technology equipment - Radio disturbance characteristics - Limits and
methods of measurement

- EN 61000-4-2 1995 Electromagnetic compatibility (EMC) -- Part 4-2: Testing and measurement techniques —
Electrostatic discharge immunity test

- EN 61000-4-4 2004 Electromagnetic compatibility (EMC) - Part 4-4: Testing and measurement
techniques - Electrical fast transient/burst immunity test

- EN 61000-4-6 1996 Electromagnetic compatibility (EMC) - Part 4-6: Testing and measurement techniques —
Immunity to conducted disturbances, induced by radio-frequency fields

73/23/EEC Low Voltage Directive, as amended by the 93/68/EEC Directive

Directive 2003/11/EC Directive 2003/11/EC of the European Parliament and of the Council of 6 February 2003

amending for the 24th time Council Directive 76/769/EEC relating to restrictions on the marketing and use of certain

dangerous substances and preparations (pentabromodiphenyl ether, octabromodipheny! ether)

Directive 2002/44/EC of the European Parliament and of the Council of 25 June 2002 on the minimum health and safety
requirements regarding the exposure of workers to the risks arising from physical agents (vibration) (sixteenth individual
Directive within the meaning of Article 16(1) of Directive 89/391/EEC)

4.2 DESCRIPTION OF THE MACHINE AND ITS COMPONENTS

The SPECIAL 280 CSO band sawing machine produced by MACC has a sturdy frame made from welded and painted
sheet-steel. The upper surface is designed to allow the complete draining away of the cutting fluid. The band holding bow
is made of cast-iron and has generous dimensions, providing the cutting unit with the necessary strength and precision.
The vice unit is made of cast-iron and clamps the material to be cut securely. The bar-stop device allows the length
required to be preset and a constant level of performance for repeated cuts. The blade-holding bow is firmly attached to
a reduction unit built onto the motor and to the base by means of a joint which allows 60° rotation to the

right. This joint also allows the cutting movement to advance manually or by falling.

The coolant pump is fitted to the machine base. The main switch is located on the front panel. The choice of one of the
two motor rotation speeds and therefore cutting speed is carried out by the main switch. The front panel is also fitted with
an emergency stop button and a START button. The control lever, fitted with an ergonomic hand-grip and activation
button with safety release action, reduces fatigue during operation to a minimum. The blade is protected by a guard with
interlock which covers the upper area and the handwheels and by two adjustable lower guards which protect the
operator from ejected shavings and coolant. The machine is supplied with a set of service spanners.

11



4.3 INTENDED AND UNSUITABLE USES OF THE MACHINE

The SPECIAL 280 CSO band sawing machine has been designed and built to cut bars, structural steel and
ferrous metal pipes in accordance with the instructions contained in this manual. Therefore, the cutting of other
materials is not permitted: if the above recommendations are not observed, the machine could be damaged and
the health and safety of the operator put at risk. Cutting is not permitted, if the bar has not been first locked in
the vice.

5. MAIN TECHNICAL DATA
Under no circumstances should the following data be altered, this is in order to protect the correct functioning
of the machine and to avoid creating safety risks for the operator.

Three phase power supply
Motor power 0.75-1.1kW
Motor revolutions 700 - 1420 rpm
Cutting speed 32-66 m/1’
Single phase power supply
Motor power 1.1 kKW
Motor revolutions 1380 rpm
Cutting speed 64 m/1’
Electric pump 0.06 kW
Blade size (length x width x thick) 2450 x 27 x 0.9 mm
Cutting thickness 1,2 mm
Cutting angle 60° dx
Material clamping vice max opening 250 mm
Rapid clamping displacement 5 mm
Jaws height 120 mm
Jaws length 160 mm
Bed height 925 mm
Clamping force 3920 N (400 kg)
Coolant tank capacity 12 liters
Machine weight ~2255 N (230 kg)

6. HANDLING AND TRANSPORTATION

For safe handling and transportation use a lift truck for movement indoors also indicated on the drawing 3 Encl. 2. Keep
the machine in its normal position and avoid turning it upside down. If the machine is fastened to the pedestal,
stability will be greatly reduced and therefore all the necessary measures should be taken to stop the machine
from tipping over.

All handling and transportation operations should be carried out by trained staff. k |

7. MACHINE INSTALLATION

A. MACHINE CHECK

The machine should be checked to make sure that it has not been damaged during transportation and handling. If the
machine appears to have been damaged, contact MACC immediately. Fit all the supplied accessories onto the machine
such as the bar stop 118 and the roller arm 143 (DRAW. 4 ENCL.2).

B. FASTENING OF THE MACHINE

The machine will be able to operate in keeping with the technical parameters supplied by MACC if it is
positioned correctly and fastened securely to the bench or the factory floor so that vibrations are minimal
during operation . Consult drawing 4 SPECIAL 280 CSO Installation plan Encl. 2.

C. BAND-ASSEMBLY

Remove the bow guard 2 by unscrewing the screws 37 the washers 102 and the handwheels 124 (DRAW.9-10 ENCL.
5). Fit the band by inserting it first between the bearings of the blade guide heads and then on the two pulleys, tighten the
blade slightly by means of the hand wheel 28 and replace the bow guard. Check that the band is fitted with the correct
direction of teeth, as shown in drawing 5 enclosed document 3. Make sure that the band type (dimensions 2450x27x0.9)
and its teeth pitch are suited to the material to be cut.

D. ELECTRICAL CONNECTION TO THE MAINS

[Install a differential thermomagnetic switch with characteristics suited to the mains. |
Make sure that the power supply voltage corresponds to the voltage on the motor plate. Connect the cable to the power
supply line observing the colour codes of the individual wires, pay particular attention to the earth wire. Connect the
machine, make sure that the rotation of the circular blade is in the direction shown by the arrow on the guard.

E. CUTTING COOLANT

For the cooling of the circular blade, fill the tank with emulsible oil obtained from a mixture of water and AGIP
AQUAMET 700 EP oil with a percentage of 5-7%

12



8. MACHINE START UP AND OPERATION

8.1 DEVICES AND THEIR LOCATION

(The location of the devices described is shown on the SPECIAL 280 CSO installation plan Draw.4 Encl.2)

Code 203 CHANGE OVER SWITCH

Code 96 START-STOP MICROSWITCH: situated inside the handle located at the end of the control
lever and has safety release action.

Code 105 ELECTRIC PUMP

Code 117 CUTTING ANGLE DEVICE: to check that cutting inclination is as required

Code 132 LOCKING VICE

Code 118 BAR STOP

Code 94 CONTROL LEVER WITH HANDLE

8.2 TOOLS SUPPLIED

1
1
1
1
1

Allen wrench size 3
Allen wrench size 5
Allen wrench size 6
Allen wrench size 8
Allen wrench size 10

8.3 OPERATION

CKS TO CARRY OUT BEFORE EACH CUT

CHE
A

Tension the band by rotating the handwheel 28 to the end of stroke (mechanic stop). w
Remember at the end of the operation to loosen the hand wheel to avoid the slackening of the band

B Check that the hand indicates the required cutting angle (vice scale).

C  Make sure that the bow and the vice are locked by means of the lever 113 (DRAW. 6 ENCL. 3).

D With the motor off, lower the bow and check that at the end of stroke, the band does not touch the counter-vice 115. If
the band does touch, adjust the screw 99 and nut 31 located on the bow.

E  Make sure that the piece to be cut is properly secured in the vice.

F Make sure that the cooling liquid is circulating in the machine.
IT IS STRICTLY FORBIDDEN TO USE THE MACHINE WITHOUT CUTTING FLUID

G When starting the motor, make sure that the band rotates in the direction of the arrow shown in DRAW.5 ENCL. 3

H  To obtain maximum cutting accuracy, the unit must be located the nearest possible to the workpiece. Clamp the

workpiece with the vice. Release the blade guide arm 60 (DRAW.5 ENCL.3) with clamping lever 17 and move it near
the vice jaw so that it doesn’t touch it during the cutting operation, then secure it again. When carrying out this
operation, make sure that the blade guide guard does not come out of the bow guard leaving a part of the blade
exposed.

CUTTING OPERATION

A

B

D

E
E

Before cutting, check that the inclination is the one required. In order to correct or change the inclination, place the
bench lever 113 in position C (DRAW. 6 ENCL. 3) and after correction, move it back to position D.

Clamp the material to be cut with the handwheel 125 after having positioned the clamp near the piece to be cut by
lowering the lever 136 from position A to position B allowing a fast displecement (DRAW. 8 ENCL. 3) with selector
229 in M position. Turn the main switch 203 to the position required, take hold of the handle 95 located at the end of
head lever and press the button. The blade will now start turning, position the blade carefully on the piece to be cut.
Then increase the pressure in order to accelerate the cutting operation without using excessive force.

With selector 229 in CSO position. turn the main switch 203 to the position required. After having started the unit by
pressing the START push button 208, the blade starts to rotate. The down stroke of the bow can be adjusted by
means of the appropriate regulator. Position the blade carefully on the piece to be cut. Then increase the pressure
with the regulator in order to accelerate the cutting operation without using excessive force.

To make a series of cuts, position the bar stop in correspondence of the size required. Fix it into position by using the
handwheel 121 (DRAW. 7 ENCL. 4).

To replace the band, carry out the same operations used to assemble the band (chapter 7c).

For the choice of blade see table DRAW.1 ENCL.1.

We strongly discourage the use of blades with ruined or insufficiently sharp cutting edges

8.4 SPECIAL SAFETY CHECKS

A. Before using the machine, check carefully that the safety devices are in good working order, that the mobile parts are
not blocked, that no parts are damaged and that all the components are installed correctly and are functioning properly.
B. Make sure, before operating the machine, that the screws of the guards and other protective devices are
adequately secured, especially the screws of the bow guard.

C. Check that the safety microswitches and the emergency button are functioning correctly. Test them during a
loadless machine cycle.

D. Make sure that the mobile guard does not leave uncovered an angle of more than 5° in order to prevent
fingers from entering.

E. Pay attention to environmental conditions. Do not expose the machine to rain; to not use it in damp environments,
position the machine on a clean dry floor that has no oil or grease stains.

F. Before using the machine, the operator should make sure that all tools and service spanners used for maintenance or
adjustment have been removed.

13



8.5 GENERAL SAFETY RULES

A. Wear appropriate clothing. The operator's clothing should not be loose or dangling nor should it have parts which
could easily get caught. Sleeves should contain elastic.

Belts, rings or chains should not be worn. Long hair should be kept in a net.

B. Avoid unstable operating positions. Find a safe and evenly balanced position to operate the machine.

C. Keep the work area tidy, untidiness increases the risk of accidents.

D. Do not use the power supply cable to disconnect the plug from the socket. Protect the cable from high temperatures,
oil or sharp edges. For outdoor use, only use extension cables which are in line with current regulations.

8.6 MEASURES TO PREVENT RESIDUAL RISKS

A. The removal of guards and tampering with the safety devices is strictly forbidden.

B. Gloves should always be worn.

C. Standard work clothing should be used and kept closed and should not have flapping parts.

D. The machine should not be cleaned with liquids under pressure.

E. In the event of fire, extinguishers should not be used unless they are the powder type. The electric power supply to the
machine should always be disconnected in these circumstances.

F. Do not insert foreign bodies into the motor cover and to not supply the machine with voltage by tampering with the
safety microswitches or main switch.

G. Take the necessary precautions to avoid the machine being started by other people during loading,
adjustment, piece changing or cleaning.

CAGIE ARNICA 32
1 SIA 220

9. MAINTENANCE AND REPAIRS
9.1 GENERAL SAFETY MEASURES
A. Lockable main switch. Use the padlock in the event of machine failure or replacement of the band. The
padlock key should be entrusted to a responsible person.
B. Before carrying out any work on electrical equipment, remove the power supply plug from the control panel
(disconnect voltage).
C. Only use cables to supply power, which have a cross-section suited to the power of the machine.
D. Opening key. The keys of the machine should be kept by authorized personnel. Do not leave the keys for doors which
provide access to the hydraulic or electrical parts or keys to lockable switches in easy of reach of unauthorized
personnel.
E. Repairs should only be carried out by authorized personnel. Only spare parts made by the original manufacturer
should be used, otherwise these could cause damage or injury.

14




9.2 ROUTINE CHECKS AND MAINTENANCE

FREQUENCY OPERATION
(working hours)
100 hours Adjustment blade guide bearings
1000 Lubrication of mobile parts in the piece locking vice (GREASE AGIP MU 2)
50 Cleaning of the coolant tank and filter check
if necessary Check functioning of bench lever

9.3 DESCRIPTION OF ROUTINE MAINTENANCE

A.Adjustment of the blade guide bearings

Loosen the screws 69, rotate the cams 72, so that the blade guide bushings vertically position the blade in axis (DRAW.
5 ENCL.3). Tighten the dowels 67 until the blade secured. Loosen the dowels 67 slightly (about 1/10 of a turn ) and
secure the nuts again. The front blade guides must be positioned the nearest possible to the piece to be cut. Check
every 3 months the existing tolerance between the blade guides, making sure that it does not exceed the blade thickness
of one tenth of a millimeter, so as to avoid inexactnesses in the cut squaring. Periodically check with mounted blade that
the blade guide bearings rotate freely.

B. Lubrication of mobile parts of piece locking vice

Remove jaw 137 (DRAW. 7 ENCL. 4), withdraw vice 132 completely by lowering the lever 136. Clean and grease the
mobile parts of the counter-vice 115 and vice 132-133. In case of sliding difficulties or play the clamp guides carry out the
following operations: adjust screw 140.

C. Cleaning of the coolant tank. .

The coolant tank can be cleaned by simply removing the crucible 104 (DRAW 4 ENCL.2). Empty the coolant from the
tank and collect the coolant in a container for future disposal. Clean away the shavings and the metallic powder, taking
care not to scatter this over the machine especially around the motor and the box containing the electrical equipment. Fill
the tank with the amount and liquid stated earlier.

D Checking of bench lever functioning

Check regularly that the rotation release - locking lever is working properly. In the event of the lever not locking correctly,
loosen grub screw 156 (draw.6 Encl.3), tighten nut 114 and fasten grub screw 156 again. Make sure that with the bench
lever in position C, arm 109 which supports the bow, can rotate freely.

10.INFORMATION REGARDING ENVIRONMENTAL NOISE
An environmental noise test carried out on the SPECIAL 280 CSO band saw machine, identical to the machine
to which these operation instructions refer, has given the following results:
ACOQUSTIC RADIATION PRESSURE

1. Laeq = 83.2 dB (A)
2. Lpeak = 90,6 dB (the maximum acceptable value is 140 dB).
3. The level of background noise has no influence = 48.5-54.2 dB (A).

The considerable data are the result of tests made under the D.Igs. 277/1991 in the implementation of the directives nr.
80/1107/CEE, nr. 82/605/CEE, nr.84/477/CEE,and 88/642/CEE.

11. LAYING OFF AND DISMANTLING
11.1 LAYING OFF

If the machine is to be laid off or left idle for a long period, the following operations must be carried out:
1. Disconnect the machine from the electricity mains.
2. Empty oil from the gear box and cooling liquid from its tank
3. Clean carefully the machine by getting rid of all traces of grease, especially on the worked parts that must be
protected with anti-oxidants.
4. Cover the machine with a sheet, preferably not plastic as it can cause rust due to the humidity condensation.
5. Store the machine in a closed, dust-free place.
11.2 DISMANTLING
If the machine must be definitively dismantled, its components must be sub-divided for the purpose of a possible recycle
of the materials and for the environment safety. The following table is given for your guidance:

Steel Electrical Components Light Cast iron Bronze Plastic and Various
alloy Copper rubber
Rollers Motors winding Gear Structural Seals
boxes parts
Spring Push button and Control Lylinder Handle  with
system push-button
(relais-transformer)
Flange, pin Handwheel
Base Electroni panel
Tank
Plate with electrical
components
Guard
Used oil and materials must be disposed of according to 75/439/EEC and 87/101/EEC Directives and to country specific
regulations.

The disposal of electrical components is provided for by European Directives 2002/95/CEE and 2002/96/CEE.

15



12. LIST OF SPARE PARTS

"006/35

=y

1 Bow

2 |Bowguard 047/35 1
3 HH screw M12x25 DIN933 239/95 1+1
4 | Washer as drawing @ 45x12,5x6 040/06 2
5 Snap ring D.721 DIN 472 426/95 1
6 Cylinder bracket bushing 070/38 1+1
7 Idle pulley spacer 022/35 1
8 Bearing 6207 2RS 103/32 2
9 Idle pulley 009/35 1
10 | Blade tightener pin 037/35 1
11 Grub screw M6x12 DIN 913 052/95 2
12 | HSHC screw M8x16 DIN 912 151/95 6
13 | Blade tightener guide plate 046/32 2
14 |HSHC screw M4x30 DIN 912 126/95 2
15 | Blade tightener screw 039/32 1
16 | Washer D.10 DIN 125/A 005/95 1
17__| Clamping lever M10x40 061/35 1
18 | Mobile sawblade guide fastening plate 018/35 1
19 | Rear guard 042/38 1
20 | Micro ERSCE E 100 01 S5i 030/90 1
21__| Bearing vice flange 020/31 1
22 | End stroke plate 083/35 1
23 [ Blade tightener bush 041/38 1
24 | Casing AXK 20 35 109/32 1
25 | Thrust bearing AS 20 35 108/32 2
26 | Belleville washer 40x20,4x1,5 DIN 2093 458/95 17
27 | Spring pin D.8x36 DIN 1481 330/95 1
28 | Blade tightener handwheel 058/35 1
29 | Eye tie rod M12x50 035/38 2
30

31 | Medium nut M8 DIN934 014/95 1+1
32 |Band M42 2450x27x0.9 Z5/8 050/75 1
33 | Rotating pin nut 027/38 1
34 | Push micro plate 072/35 1
35 | HH screw M12x25 DIN 933 239/95 1+1
36

37 |HSHC screw M6x12 DIN 912 137/95 2+2
38 | Reduction unit MV 63 FC 1/19 021/38 1
39 | Motor MOOL V400/50 8/4P HP1/1,5 122/80 1
40 | Vice screw spacer 085/38 1
41 | Snap ring RS-15 DIN 6799 430/95 1
42 | HSHC screw M6x25 DIN 912 142/95 2
43 |Washer D.6 UNI7064 611/95 2
44 | Washer D.6 DIN 125/A 003/95 2+2
45 | Medium nut M6 DIN934 011/95 2
46 | Microswitch E-100-00 Bl 023/90 1
47 | HH screw M8x14 DIN933 211/95 1+1
48 |Bearing 6208 2RS 016/38 1
49 |[Washer D.10 DIN 125/A 005/95 4
50 |Medium nut M10 DIN 934 017/95 4
51 | HSHC screw M8x14 DIN912 153/95 1+1
52 | HH screw M10x25 DIN 933 225/95 4
53 | Microswitch E-100-00-Al 022/90 1
54 | Key 10x8x20 DIN 6885A 377/95 1
55 | Motor pulley 008/35 1
56 | Washer 053/31 1
57 |HSHC screw M8x16 DIN912 155/95 2
58 |HSFHC screw M8x20 DIN 7991 259/95 2
59 [HSHC screw M8x25 DIN912 158/95 3
60 | Mobile blade guide rod 023/35 1
61 |HSFHC screw M8x20 DIN 7991 259/95 1
62 | Vice bush 023/34 1

16




63 | Front blade-guide guard 071/38 1
64 | HH screw M8x25 DIN 933 214/95 4
65 | Blade guide tap 030/96 1
66 | Front blade guide 026/35 1
67 | Grub screw M8x16 DIN 913 056/95 1+1
68 | Blade guide plate 044/35 2+2
69 | HSHC screw M6x25 DIN 912 142/95 2
70 |Washer D.6 DIN 125/A 003/95 1+1
71 Bearing 608 2RS 055/35 1+1
72 | Blade guide eccentric bush 027/35 1+1
73 | Microswitch hoider 015/34 1
74 | Rear blade guide 025/35 1
75 |HSHC screw M10x20 DIN 912 175/95 2
76 | Hexagon socket grub screw M8x30 DIN 914 087/95 1
77 | Rotation pin 021/34 1
78 | Bearing 32008 XA 072/20 2
79 | NutM12 DIN 936 019/95 1
80 | HH screw M10x120 DIN 933 237/95 1
81 Stop microswitch bush 047/38 1
82 | Cover box 030/34 1
83 | Seegering D 40 DIN 471 412/95 2
84 | Control box 029/34 2
85 | Control box support bracket 020/34 1
86 | Positioning pin 002-B/35 1
87 | Sphere D.30 F.M. 10 082/14 1
88 | Anchor spring bracket 014/34 1
89 | Return spring 019/33 1
90 | Spring pin 068/38 1
91 HSFHC screw M6x8 DIN 7991 252/95 2
92 | Fixed blade-guide guard 071-D/38 1
93 | Fixing counter-vice bracket 011/34 1
94 | Knob rod 035/32 1
95 | Knob 046/05 1
96 | Microswitch AH 715079 028/90 1
97 | Antigrease ring 020/35 1
98 | Rear movable blade-guide guard 071-A/38 1
99 | HH screw M8x30 DIN933 215/95 1
100 | Hub flange 003/34 1
101 | Base 001/34 1
102 | Washer D.6 DIN 125/A 003/95 2
103 | Hub 002/34 1
104 | Crucible 002-A/34 1
105 | Motor pump SC/85 090/90 1
106 | Regulator box 099/14 1
107 | Bow support 005/34 1
108 | Cylinder bracket 016/34 1
109 | Rotating arm 004/34 1
110 | HSHC screw M8x20 DIN 912 157/95 2
111 | Counter vice pin 010/34 1
112 | Hinge + pin 041/39 1
113 | Bench lever 062/32 1
114 [ Bench lever nut 027/04 1
115 | Countervice 006/34 1
116 | Bar stop rod 031/05 1
117 | Cutting angle device A 1
118 | Bar stop 004/05 1
119 | NutM16 DIN936 025/95 1
120 | Regulator 100/38 1
121 | Handwheel D.40 4L M8x20 077/25 2
122 | Hexagon socket grub screw M8x10 DIN 914 085/95 1+1
123 | HSHC screw M8x25 DIN 912 158/95 2+2
124 | Handwheel D.30 4L M6x10 062/35 2
125 | Vice handwheel 056/35 1
126 [ Hex. socket grub screw M6x10 DIN 914 081/95 | 1+4+4
127 | Vice screw 067/35 1

17




128 | Washer D.8 DIN 125/A 004/95 1+1+4
129 | Vice spring 021/31 1
130 | Fifth wheel AS 30 47 061/31 2
131 | Cage AxK 30 47 060/31 1
132 | Vice 005/33 1
133 [Bush 018/34 1
134 | OQiler D.6 490/95 1
135 | Vice lever 022/34 1
136 [ Hydraulic cylinder CSO 017/34 1
137 | Vice jaw 009/34 1
138 |HH screw M8x40 DIN933 216/95 1
139

140 |[HSHC screw M6x85 DIN 912 154/95 1
141 | Nut M8 DIN 934 014/95 3+1
142 | Roller 076/32 1
143 | Roller arm 075/35 1
144 | Counter-vice big jaw 007/34 1
145 | Counter-vice small jaw 008/34 1
200 | Plate with. electrical components 031/34 1
201 | Control panel 073/35 1
202 |Fuse 10x38 gG 2A 203/90 1
203 | Change over switch 012/90 1
204 | HSHC screw M4x6 DIN 912 120/95 2+2
205 | Transformer 20VA 0-230-400V 0-24V 042/90 1
206 - | Fitting GP 11 214/90 1
207 | Fitting PG 13,5 215/90 3
208 | On switch 086/90 1
209 |HSHC screw M4x12 DIN 912 122/95 3
210 | OMEGA raceway (cm.10) 046/90 1
211 | OMEGA raceway (cm.17) 047/90 1
212 | Terminal CABUR CBD.2 222/90 22
213 | Earth terminal TE.6/0 223/90 2
214 | Screw TBEI M4x6 I1SO 7380 280/95 2+2
215 | Remote controlled switch 032/90 1
216 |[HSHC screw M5x8 DIN 912 128/95 3
217 | Earth connection bar with 5 holes 050/90 1
218 | Thermal relay 053/90 1
219 | Fuse block PCH 1x38 093/90 1
220 | Fuse block PCH 2x38 094/90 1
221 |Fuse 10x38 gG 1A 202/90 2
222 | Electrical cable 2X1 003/77 1
223 | Screw TCTCR M2,9x13 DIN7981 294/95 6
224 | Contact 200/90 1
225 | HSFHC screw M4x8 DIN7991 255/95 1
226 | Emergency button 085/90 1
227 | Green warning light 24V 267/90 1
228 | Fitting GP 9 213/90 7
229 | Selector 100/90 1

18




CAPACITA" DI TAGLIO - CUTTING CAPACITY

SPECIAL 280 CSO

CAPACITA’ DI TAGLIO - %

G - e e care | Q) Z .
90° 220 215 250 x 155
45° 160 150 160 x 10
60° 100 85 80 x 95

SCELTA DELLA LAMA - BLADE SELECTION

SCELTA DELLA LAMA
SELECTION OF BLADE
CHOIX DE LA LAME

WAHL DES SAEGEBLATTS
SELECCION DE LA HOJA

Zx1

i_._,

@ L mm
L £40 8 6/10
7 >30<80 6 5/8
Z >60<90 4 416
2100 3 374
E
@/ S mm
S
-
=15 14 -
. 1<z 10 10/14
*%‘ ? ~2<4 8 8/12
5 1 U | -izs 6 6/10
> 7 >6<12 6 >/8
1| zn2 4 4/6

Allegato / Encl. 1 - Dis. / Draw. 1




Velocita di faglio

La macchina & dotata di due velocita di taglio

32-66 m/?1

Cutting machine

The machine is equipped with fwo cutfing speeds

32-66 m/7T

Vitesse de coupe

La machine est dotée de deux vitesses de coupe

32-66 m/71

Schnittgeschwindigkeit

Die maschine ist mit zwei Schnittgeschwindigkeiten ausgefattet

32-66 m/?1

Velocidad de corte

La maquina esta doiata de dos velocidades de corfe

32-66 m/7T

Materiale
Material
Materiel
Material
Material

Velocita di faglio m/ %
Cutting machine m/71
Vitesse de coupe m/7T
Schnittgeschwindigkeit m/ 7
Velocidad de corte m/71

Acciai da costruzione
Structural steel
Aciers de costruction
Baustahl

Acero de costruccion

Fe37+Fe42
Fe3/+Fe4?2
Fe37+Fe4?2
Fe37+Fe4?
Fe37+Fe4?

Pieni

Solid

Pleins

Volles Material 66
Pies

Profilati

Structural steel
Profilés

Profile 66
Perfiltes

Acciai da costruzione
Structural steel
Aciers de costruction
Baustahl

Acero de costruccion

FeS50+Fe70
Fe50+Fe7’0
Fe50+Fe70
Fe50+Fe7/0
Fe50+Fe/0

66

Acciai al carbonio
Carbon steel
Aciers au carbone
Kohlenstoffstahl
Acero de carbono

C40+C60
C40+C60
C40+C60
C40+C60
C40+C60

66

Acciai legati
Alloyed steel
Aciers allié
Legierter Stahl
Acero aleado

32

Acciai inox
Stainless steel
Aciers inoxydables
Rostfreier Stahl
Acero inoxidable

32

Ghisa grigia
Grey cast iron
Fonte grise
Grauguf
Fundicion gris

66

Leghe d'alluminio
Alluminium alloys
Allieges d'aluminium

Legierungen aus Aluminium

Aleacidon de Aluminio

66

Bronzi
Bronze
Bronze
Bronze
Bronces

66

Allegatoc / Encl. 1 - Dis. / Draw. 2




“/!O\/IMENT AZIONE E TRASPORTO

Handling and transportation
Manutention et transport
Handhabung und Transport
Movilizacion y franspdrte

Allegats / Encl. 2 - Dis. / Draw. 3




DIMENSI

ONI D'INGOMBRO E INSTALLAZIONE

Overall dimensions and installation

Dimensions hors-tout et installation

Aussenabmessungen und Installation
Dimensiones maximas exiremas’ e instalacion

106 ©099/14)

82030734

{84 (029/34)

¢ ] 207215790
% 120030790
34w072/3)
105 w90/90)
S 2061214/90)
d I — s 1| ] s
S ° olf S o e L 1%042/38)
~ O | 1%8
- > i
) o
- o
O N
=
ci.on
a2 " 85020/36—" ~—104 (002-A/34)
he] o
T
o) °
T
1g]
N
(e)N
15 1 570 15
600
Dettaglio *A*
1252 Detail *A*
-
995 ~ 136017/34)—
770~ 108i016/34 -
——203w012/90)
2 / [ -
o - . _
. 118004/05)
™ / 112041/39)
142076/32)
—\r i, ———1160031/0%)
2 - .1
a i
R —119025/95)
@ —Er—p
143075/35)-
P4
3 101001/34)
[+o]

Allegato / Encl. 2 - Dis. / Draw. 4




S504e,05: 17(!:'@1/3% 18iu1e/3s:
|

|/
/

\ / / !-___——__-——""i@j ) ;———

N A E——— i} (D e A - Q :
7 Z e — 1

( — ] s e

60:023/35) , 66(026/35) 74(025/35) 123 (158/95) :

94035/32) 6307138 32w030/75  92:071-0/38) 126(081/95>
! PARTICOLARE A !
PARTICOLARE A o ﬁK@ﬂC@E&R"K T
................... PARTICOLAR A ..
P .L 1 § =
5 > | : 7 4025/35—"
1 4 '
B A oo S N |
: £ i £ ; 72027/39
§ 3101/95— —311(014/95) ; N ——“_‘_%;{:C:
:: 138216195~ i - 71(055/35)——_ =T @
h —99(215/95) __]4
e ] 44(003/95)——/}-
6S042/95—" 472195 67:056/95
60023/35 —66(026/35)
59158/95) —\ W —7 41025/35)
- !
‘ 98071-A738) | ~ =Y P
371137/95)— = 1T l
= o || &
— == ——f————972(071-D/38)
44 )
{003/95)-
7_
@/

=

51¢153/95)

-47(211/95) —/

—671056/95)

511s3/9%) —

68044735

|
32(050/75)— 68044/35)

—63071/38

Allegata / Encl. 3 - Dis. / Draw. 5




137 ©009/34)

132005/33

145 wos/32)

135022/34)

<<

/9/

| | K
___\\ |
- |
] =
/]

/——107 (005/34)

] -5 0o6/34)
o
/

109 w0434

T

) I | \
/__\ 100 >\——’103«302/34)
125 (056/3%) — (003/34)
— 14 ©27/04
87 08214+ ~122 (085/95)
86002-8/35) 113(062/32)- '
93 (01134 — Mowors- N
57 155/95) ———
144007 /34)——
58259/95—
132 ©005/33) ——
—— M3 w062/32)
;EF—-’\ -
\——140(154/95)
135022/34 ‘——_{ ]
126 081/95)

125 056/35)——-—

Allegato / Encl. 3 - Dis. / Draw. 6



135022/34) 133018/34) 127 067/35) 137 009/30) 58i259/99)

—L 134 ws0r95) / 12902131 132:005/33
13006131
131060/31) 430/95) 1451008/34)
21020/31 al J
} 57155/95)
56053/31— ) ]

N AL ]
61(259/95)—f ‘—1-
I~
125056/35)——
-
62023/30—"
76:087/95) 1410195 110057/95) 93011/34) 500630  Mot0/30
137(009/34>—~———;
Va%____ 145008/34) 118004/05)
1321005/33)—— I~ \
) ’ G
%—? 1 t— - P /—————-1161031/05»
115006/34) = @, - ! vl — +J_q
i 1
119025/95) —12%077/25)

Allegatoc / Encl. 4 - Dis. / Draw. 7




22083735 —

— e,

140126/9%)
\ w_________*____.__..__\“.
S

| --ﬁ‘i_ 1

e | /

) —
U —————— -
53wz2/90—-
2 »
207215790~

271330/9%) 25008/32)

101037/3% 7022/3%)
230041/38) 1 ((ﬁé/35) 15039/32)
28058/35— ] —
KX
=
e S NS N
A

/-

Enn

260458/95 241097320 9009/35) 81103/32) 351239/9%) 4©40/06)  2(047/35)

=i
(

13046/32) 10037/35) 12051795 1006/35)

35@39/9%) 40407060 91009/35)

Allegato / Encl. 4 - Dis. / Draw. 8



2 4109/32)

281058/35)

250108/320— | —25108/32) 96028/90)

27330795
ﬁ( — 26458/95)
95(046/05)—
\ 15039/32)
IIHHHIHHHHH | ee——= 94035/32)

EJ |

3(041/38)

60023/35)

loo

%9

98071-A/38)—
701003/95)
711055/35)-
721027/35)—
690142/95)

v}"63(o71/38>

7 41025/3%)-
65570/95)
e=F T} 70 003/95)
T—71055/3%
68044/35) 681044/35— —721027/35)
—69 (142/95)

92(071-D/38)—-

661026/35
F:_T__..:A
(006/35) Lo}
1241052135 1006/35 39 (122780
62135 —p 9(009/35) 64 (214/95
4‘04%06’ 10¢037/35) 55 1008/35) 54 377/95) S
| (103/32)g 1205195 2 £128 (004/95)
4 7 é i w
(040/06) ||" - 50017/95)
= l 7% _
Z
. t 1
”, B

1020002/95)—
37{137/95)-.—.];1

W STV

L

——38021/38)

.

2047/3%) | Swz6r95) | 18018735
350239/05  7022/39) 48016/38) 491005/95) 52122595
78072200  78w072/20 80237/95
77©2134) 88014730

i

Hirg

97020/35)
33027/38)

16 (©005/95)—
29w035/38) \
81047/38) 89, IEE

S 79019/95)

M052/95)
vy _—73 w0530
901068/38)

461023700

109(004/34>—j

29:035/38) i

Allegato / Encl. 5 - Dis. / Draw.

20721500

10



52225/95) ——~_ " 3 \

83w12/95) —— \ \

12 41062/35) ——- \ )
2(047/35) -—*~\
/—/
//
55008/35) ——

54377/95 —— /
P

35(239/95) —— N X 1

41040/06) —

48016/38) —-

1006/35) 122085/95)

Allegato / Encl. 5 - Dis. / Draw. 9

/39(122/80)

381021/38)

— 77 1021/34)

—-107005/34)

~-971020/35)

-8%w047/38

—

libia

1 052/95)

33027/38

—781072/20)




B 3
208i080/90————f—__ \@ ———227267/90)
203w012/90) 226085/90)
///—///‘ =
290100/90) 20107339
1 =
219 w093/500  218w53/900 215 032/900 217 (050/50)
2200947900 | 224200790
200031/34) ———_
\ §
207 215/90) — HH T 20922/95)
228(213/90) ——e e ?h» T 216 w28/
1 [__ —221202/90)
T H= o ;@t T —202203/90)
= e [ — _ VT 12148099
204020/95) —— (:— L :F\\“'\\—Z'H (047/90)
=L 420142/9%)
mes o — &3ees)
Shs i : 4.4.003/95)
g 3 451011/795)
91029/34)— e \ ! 4
\‘210<046/90)

204020795 205042/90 212222190 213(223/90)

95 5)- ———223(294/95)
(046/05) \T_Lm‘

96(028/90)

L 222003/77)

Allegato / Encl. 6 - Dis. / Draw. 11




[ S | IR yoewn

| 1 |~ _SUoisiAsy oS Jddy £1U0)

AXNOOOY DUy

SRS OOV oo

W/DSD 082 TVIJ3dS OUNI UKW} ooNIIaIg DWAWoS oeeTa
1LLAHOES  oU3pon

auoizudsag | oiog

~iddy /') jerodyipou]Asy

AN

%}

EGS

1

WA

VM

AOQY-DEZ A
A

L]

] ol ] mi A
N —

74 05 00Y JIOA - SE/EST ¥
SLOA% M~ WS oH
089 7 02 W * YWY Jolow  3d

2

Ex

_
IGIEII

[ |

0% ZH = 00Y / 0GZ 1A
0/ YOV - 900 M
0007 W
YAOJOULLI™

— e

o O

INW0I
WAL 10 ViRiYE

o
10_O©O

s
VITOINVW | €95
940113135 | S H [Buwgy
093018 VIOAWAOULLI 1T | LAA vl [ I _
VINIT YOvdWYl 1 L H G i
0110 L8vLS 3INVSTINd | Z8S |~ —37°
VZN3DM3W3 FINVSIN | 195 /l -—\S |
YSSYE VWV O¥Im | EOS |
0yVdid OdIM | 20S [ [ e ) — } 0
YRV 1 3NOISNIL 04JW | 10S | €
JH0L0W 390LVINWWO) | 1¥S e Ve 7 ©
]
+ -0
| 8
ZH 05
AOCY XS
3 ] g | L 9 v £ Z ) 0

€ 05 / 007A




s

[ O T | ONbo 4 . .
1 I | R EELET oDs sddv40)
S /9yl OOV e 5
OWSYIS oN Yo-u-92  olog &
W/0SD 092 T¥ID3dS  OUuoI0W 0DU}§B|T DWAYIS ‘INOIZIYIS 3T ~
1LL3HDAS _ 0ishou S
auoizuasag | ojog | iddy/) [olodypon|Asy o
ﬂ
06 ZH = 007 / ORZ NOA
2405 OGZIOA-LY 7O/ YOV - 900 A}
R 008Z Wl
O00E} Hodd ! VWY1 u0L0H  3d VHOJONLLTT?  Bd
%3 L 3 *®
@ " ™
E ’ . 0 O
T 5 g 2
~ s _
~ -
W ° ]
D " v _H_ NNHOD ° \\_.I..II
lm €8s 1320 (llw 28s YRMAL 1O YiRivE Vo Fal _ [T
& o c ° 1
o o
w o
) 10
€05 ADDY-0EZ~dlA
v g YAGE
S S
- == l“_. Q&
]
L
1 0
208
F 3
N 14 z
- ™ -\
1 |3
VITOINYIW £83% z
ERCIVERESH IS bumg)
G308 VI0A VADHLLII3 | TAA - m Gz e
VNI VOV v {H _
01213 LYvLS 3iINVSINdG 285 H L \yS 0
VZN309IWT 3INVSINd | 8% w w I 3d
VSSve Vv ONOW | £05 z _
Duvd O | 208 IIU _
vidvl 3NOISN3L O¥IIW | 10S Y i
3HOLOW 35OV LAWWOD | VS % I
]
L
N * 7O
. Bios
AOSZ X}
3 g : L 9 i S 5 _ £ Z P 0




—3(239/95)

6070738

r‘75<175/95>

® ©

ddddd
CCCCCCT

i
[T

tf . : \\“ q] —108016/34)
— 1360017/34) =‘=

120w100/38)

i

SCHEMA IDRAULICO
IDRAULIC DIAGRAM

out VALV. UNDR.
UNIDIRECTIONAL VALVE
A
©
M 71
REGULATOR STOP ELV NC.
REGOLATORE
Fi32/3E/M26 .
2
SKIP ELV NC.
N

OlL COMPENSATOR
{(VARIABLE PRESSURE)
COMPENSATORE OLIO
(PRESSIONE VARIABILE)

Allegato / Encl. 7 - Dis. / Draw. 13







